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FCC ID: AMRM159W

TEST REPORT CERTIFICATION

Applicant : Shenzhen Doking Electronic Technology Co.,Ltd
Manufacturer : Shenzhen Doking Electronic Technology Co.,Ltd
EUT Description :  2.4G Wireless Mouse
FCCID ' AMRM159W

(A) MODEL NO. : DOK-M159W

(B) SERIAL NO. . N/A

(C) POWER SUPPLY : DC 3V
(D) TEST VOLTAGE : DC 3V

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C:2008

Test procedure used:
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd. to confirm comply with all the
FCC Part 15 Subpart C requirements.

The test results are contained in this test report and EST Technology Co., Ltd. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment under test (EUT) is to be technically compliant with the FCC requirements.

Prepared by: Tested by: Approved by:
Ada / Assistant Tony/ Engineer Iceman Hu / Manager
This test report is based on a single evaluation of one sample of above mentioned products. It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1112011
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.207 N/A
ANSI C63.4-2003
FCC Part 15C: 15.209
Radiated Emission Test FCC Part 15C: 15.249 PASS
ANSI C63.4-2003
] FCC Part 15: 15.249
Band Edge Compliance Test ANS| C63.4-2003 PASS
20dB Bandwidth Test FCC Part 15: 15.215 PASS
ANSI C63.4-2003

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name : 2.4G Wireless Mouse
Model Number : DOK-M159W
FCCID : AMRM159wW

Operation frequency : 2402MHz~2478MHz

Antenna . Integrated PCB antenna, 1.97dBi gain
Modulation : GFSK
Power Supply : DC 3V from battery

Note: New battery were used for all test.

Applicant . Shenzhen Doking Electronic Technology Co.,Ltd
Dingfeng Hi-tech Estate, Shapu, Songgang Town,
Baoan District, Shenzhen

Manufacturer . Shenzhen Doking Electronic Technology Co.,Ltd
Dingfeng Hi-tech Estate, Shapu, Songgang Town,
Baoan District, Shenzhen

Sample Type . Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1112011
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2.2. Tested Supporting System Details

N/A

2.3.EUT Configuration and operation conditions for test.

EUT

EUT work continues Tx mode and frequency as below:

Channel Frequency
Low 2402MHz
Middle 2442MHz
High 2478MHz

Note: A typical modulation was applied when performance test.

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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3. POWER LINE CONDUCTED EMISSION TEST
N/A

Note: This test only apply to device powered with AC mains.

EST Technology Co.,Ltd Report No. ESTE-R1112011
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 11 |1 Year
2 Test Receiver |Rohde & Schwarz [ESVS10 834468/011 [May.08, 11 |1 Year
3 |Amplifier HP 8447D 2648A04738 |May.08, 11 |1 Year
4 Bilog Antenna |Schaffner CBL6112D |25237 Mar. 27,11 |1 Year
5 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 11 |1 Year
6 Coaxial Switch [Anritsu MP59B M73989 May.08, 11 |1 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval
1  [Spectrum Analyzer [Agilent E4446A US44300459 |[May.08, 11|1 Year
2 Horn Antenna EMCO 3115 9607-4877 May.25, 11]1.5 Year
3 |Horn Antenna EMCO 3116 00060089 May.25, 11]1.5 Year
4 |Amplifier Agilent 8449B 3008A00863 |May.08, 11 |1 Year
5 |RF Cable Hubersuhner |SUCOFLEX102 (28620/2 May.08, 11|1 Year
6 |RF Cable Hubersuhner |SUCOFLEX102 (29091/2 May.08, 11|1 Year
4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz
Semi-Anechoic 3m Chamber
VI iy Antenna Elevation Varies From 1 to 4 m
AT
3.0m
la »l
€ g
(Reference Point)
EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
X

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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For frequency range above 1GHz

Semi-anechoic 10m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

1.5m(L)*1.0m(W)*0.8m(H)

\.

ABSORBER TURN TABLE

(FIBRE GLASS)

- -
Combining Network | | AMP | |Spectrum Analyzer| | PC System B
[
Receiver
4.3. Radiated Emission Limit Standard: FCC 15.209 and 15.249
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Field Strength of
fundamental emissions for 3 9}11(;1 aOBdB\(;l >/)/rr'16\(Peak)
2.4GHz-2.4835GHz 0 dB(kV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits
in these three bands are based on measurements employing an average
detector.

EST Technology Co.,Ltd Report No. ESTE-R1112011
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4.4.0perating Condition of EUT

4.4.1. Setup the EUT and simulator as shown as Section 4.2.
4.4.2. Turned on the power of all equipment.
4.4.3. Let EUT work in test mode (Tx mode) and test it.

4.5.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

This exploratory test was performed with EUT in X, Y, Z position and the worse case
was found when EUT in X position.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz

The bandwidth of the Spectrum Analyzer’s RBW is set at 1IMHz and VBW is set at
3MHz for peak emissions measurement above 1GHz, and 1MHz RBW, 10Hz VBW
for average measurement above 1GHz.

4.6.Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

EST Technology Co.,Ltd Report No. ESTE-R1112011
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Emissions from 30MHz to 1GHz:

EST Technology

Fan Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-550515585
Fax:+86-769-5330315878

Data: 13 File: D:test data'2011'D'Doking.EMI (50)
80 Level {dBu\V/im) Date: 2011-12-09 Time: 13:17:18
FCO PART 15
-§itlB-
o
0 30 224, 418, 612, 806, 1000
Frequency (MHz)
3ite no. : 3w Chatiber Data no. 13
Dis. / Ant. HECH 27137 int. pol. VERTICAL
Limit FCC PART 15
Env. / Ins. Temp:25.6' ;Humi:56%;Press: 101. 52kPa
Engineer Tony
EUT Z2.4% Wireles=z Mouse
Fower Do 3V
M/ DOoOE-M1591
Test HMode T Z40ZMH=
Ant. Cable Emission
Freg Factor Loss PReading Lewvel Limits Margin Feamark
(MH=) {dB# ) [dB) [dBuW) [dBuV/m) (dBuW/m) f=h:y] [dB)
1 45.43 5.37 1.95 7.13 17.45 40.00 22.55 QF
2 119.24 11.11 3.22 1.24 15.57 43 .50 27.93 QP
3 1958.75 7.71 4,17 2.59 14,47 43,50 29.03 QF
4 Z69.59 12.56 5.01 2.08 19.65 46.00 26.35 QF
5 313.24 13.31 5.40 1.42 20.13 46,00 25.87 QaF
& 385.99 15.36 G6.07 0.64 22.07 46.00 23.93 QF

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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EST Technology

Fan Tun Managewment Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+836-769-83081585858

Fax:+36-709-5830815878

Data: 14 File: D:test datat2011'DDoking.ENI {50)
0 Lewvel (dBuV/mj) Date: 2011-12-09 Time: 13:17:52
FCCO PART 15
-pdB-
40 _:—‘
4]
5
0 30 224, 4148, 612, 206. 1000
Frequency {MHz)
ZJite no. Jtn Chegaaer Data no. 14
Dis. / Ant. 3 27137 int. pol. HORIZOWTAL
Limit FCC PART 15
Enwv. / Ins. Temwmp:25.6"' Huaoi: 56%:Press: 101.52kKPa
Engineer Tony
EUT 2.45 Wireleszs Mouse
Power DC 3V
M/ DOE-M159W
Test HMode T Z40-2MH=
Ant. Cakble Emis=zion
Fredq. Factor Loss PReading Lewvel Limits Margin Resmnark
[MHz) {dB/m) [dE) (dBuV) [dBuW/m) (dBuV/m) [dB) [dE)
1 114.39 10.85 3.158 Z.40 16.40 43,80 27.10 QF
2 119.24 11.11 3.22 1.97 16.30 43,50 27.an aF
3 189.08 g.05 4,04 Z.25 14,34 43,50 Z9.16 oF
4 zl6.24 8.80 4,42 1.584 15.08 46,00 i0.94 QF
5 z64.74  12.94 4,96 0.72 18.62 46,00 27.38 QF
3 439.78 17.81 .89 1.46 Z6.16 46,00 19.84 QF

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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EST Technology

Fan Tun Managewment Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-83081878

Data: 15
0 Level (dBuVin)

File: D:test data'2011'D'Doking.EMI {50)

Date: 2011-12-09 Time: 13:18:15

FCC PART 15

6B

40

EM

0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3 Chamber Data no. 15
Dis. / Ant. 3 27137 int. pol. HORTZOMNTAL
Limit FCZ PART 15
Enw. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EOT 2.45 Wireless Mouse
FPower DC 3V
M/ DOE-M159W
Test HMode T Z2442MHz
Ant. Cable Emission
Freq Factor Loss PReading Level Limits Margin Reamark
[MH=z) {dB/m) 1dE) [AEBuv) (dBuV/m) (dBuv/m) (dE) [dE)
1 114.39 10.85 3.15 Z.53 146.53 43 .50 Z6.67 2F
2z 130.858 11.33 3.36 1.22 15.91 43.50 27.59 QF
3 159.058 §.05 4.04 Z.75 14.54 43.50 Z28.66 QF
4 Z2g84.14 12.52 5.14 Z.00 19.66 46,00 26.54 QF
5 E04.33  17.90 7.00 1.38 Z6.28 46,00 19.7:2 QF
& 703.13 20.71 8.41 0.66 Z9.78 46,00 16.22 QF

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+536-769-83051585

Fax:+86-769-83081575

Data: 16 File: D:test data'2011'D'Doking.EMI (50)
0 Lewvel (dBuVim) Date; 2011-12-09 Time: 13:18:43
FCOPART 15
$iB-
40 —I
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site no. 3m Charbher Data no. 16
Dis. / int. 3m 271357 Ant. pol. VERTICALL

Limit
Emwv. / Ins.

Engineer
EUT
Power
MM
Test HMode
Freg
(MH=
1 41.
2 45
3 104
4 1895
5 255
& 455

FCC PART 15

Tewp:25.6' ;Hani:56%;Press:101.52kPa
Tony

Z2.45% Wirelesz Mouse

DC 3V

DOE-M15917

TX Z44ZMH=

int. Cable Emissiaon

Factor Loss EReading Level Limits
{dB /) [dE) [dBuv) [dBuW/m) [dBuWv/m)
11.75 1.75 2.78 16.28 40,00
5.37 1.95 7.88 158.20 40,00
9.95 3.03 3.54 16.52 43 .50
7.71 4,17 Z.05 13.96 43 .50
1Z2.41 4,57 1.07 15.35 46,00
16.69 G.65 1.26 Z4.60 46,00

Margin FReamark
(€lB)

23.
21.
26,
29.
a7,
21.

e
g0
95
54
65
40

(dEB)

QF
QF
QF
QF
oF
QF

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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EST Technology

Fan Tun Management Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+56-769-830581538

Fax:+56-769-833031873

Data: 17 File: D:'test data'2011'D'Doking.EMI {50)
0 Lewvel {dBuVim) Date: 2011-12-09 Time: 13:19:24
FCC PART 15
-HilB-
N f
0 30 224, 418. G612, 806, 1000
Frequency (MHz)
3ite no. 3m Cheaaber Data no. 17
Dis. / Ant. 3m 271357 Ant. pol. VERTICAL
Limit FCC PART 15
Env. / Ins. Tewp:25.6' ;Humi:56%: Press:101.52kPa
Engineer Tony
EUT Z2.45 Wirelesz Mouse
Power jilomcht)
MM DOE-M159W
Test Mode T Z475HH=
Ant. Cahle Emmission
Fredg. Factor Loss PFeading Level Limits Margin Feamark
[MH=) {dB /) [dE) [dABuv) [dBuW/m) (dBuV/m) [dEB) [dB)
1 41.564 11.75 1.75 2.81 1a.31 40.00 23.889 QoF
Z 45,45 g.37 1.35 7.45 17.50 40.00 z&.a0 oF
3 119.24 11.11 3.22 1.67 16.00 43 .50 27.50 QF
4 195.78 7.7 4,17 2.66 14.54 43 .50 28.96 QF
5 Zgg.68 12.79 4,97 1.72 19.45 45.00 26.5:2 QoF
& 463.59 16.97 6,75 1.59 Z5.09 46.00 Z20.91 oF

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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San Tun Management Zone, Houjie Town,
R Dongguan City, Guangdong, China
LST1 (:"-Chll(JI'CJgT Tel:+86-769-33051858
Fax:+836-769-53081878

Data: 18 File: Dxtest data'201 1'D'Doking.EMI (50)
0 Level (dBuVim) Date: 2011-12-09 Time: 13:20:00

FCCQ PART 15

6B

EM

030 224. 418. 612, 206, 1000
Frequency (MHz)
Site no. : 3m Chatiber Data no. : 18
Dis. / Aint. I 3m 27137 Ant. pol. : HORIZOWTAL
Limit i FCC PART 15
Emv. / Ins. : Temp:z5.6' Hwi:56%:Press:101.52kPa
Engineer : Tony
EUT 1 2.4G Wireless Mouse
Fower v DOV
M/ : DOE-M159W
Test HMode r T Z478MH=
Ant. Cable Ewmission
Frecd. Factor Loss Feading Lewvel Limits Margin Reamark
[(MH=) {dB/m) [dE) [dBuv) [dBuV/m) [dBuW/m) [dB) [clE)
1 114.39 10.85 3.15 2.82 1la.82 43 .50 26.68 QF
2 145.43 11.:22 3.56 5.21 19.949 43 .50 23.51 QF
3 150.28 10.846 3.62 4.42 15.90 43.50 Z4.60 QF
4 15859.08 §.05 4.04 4.12 16.21 43.50 Z7.E9 QF
= 2E6.68 1Z2.79 4.97 Z.05 158.51 45,00 Z6.19 QF
& 557.68 19.66 .40 1.36 Z5.42 45,00 17.58 2F
EST Technology Co.,Ltd Report No. ESTE-R1112011
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Emissions from 1GHz to 18GHz
Data: 1 File: H'2. 4G WIRELESS Mouse EMI {12)
20 Lewvel {(dBulim) Date: 2041 1-12-08 Time: 21:01:21
L
FCL PART 15 PEAK 2.4
E
60 - i
: | . | 3 | 4 i, FCCPART W
h“’wwx,‘f P
b
Y A LU o |
0 1000 4400, 7800, 11200, 14600, 18000
Fragquency {MHz)
Fite no. : 3m Chamber Data no. @ 1
Di=., J/ Ape. @ 3m 3115 FACTOR Ane. pol. HORIZONTAL
Limit : FCC PART 15 PEAK 2.4
Env. / Ins. BS93EM 24+%C/51%
Engineer Tony
EUT 2.45 TWirele=ss HNouse
Power DpC o3v
MM DOK-H159W
Teat Mode T 2402MH=
Emission
Freg. Level Limits Margin Reamark
[MHz) (ABuV/m) (ABuV/ m) (dE) [dB)
1 2402 .00 54.85 114.00 29.15 Peak
2 4504 ,00 44,94 T4 .00 29.06 Peak
3 B548.00 5z.97 74.00 21.03 Feak
4 10656.00 54.26 74 .00 19.74 Feak
5 14056.00 57.51 TF4.00 16.49 Peak
6 17266.00 &1.94 F4.00 12 .06 Peak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Datex 7 File: H::2.4G WIRELESS Mouse ENI {12}
mLml {UBUN ) Drate: 2011-12-08 Time: 21:01:21
FCC PARET 15 PEAK 2.4
60
FCC PART 15 AV 2.4
- E
]
3 4
1
0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chamber Data no. : 7
Di=. / Ane. ¢ 3m 3115 FACTOR Ant., pol., : HORIZONTAL
Limit : FCC PART 15 PEAK Z.4
Env. / In=. : BSZZEN 24¥C/51%
Engineer : Tony
EUT : 2.4 Wireless Mouse
Power : DC 3V
/N ¢ DOE-H159W
Test Hode : T 2402MHz
Emizzion
Fregq. Level Limicts HMargin Resmark
[MH=) (dBEuV/m) (dBul ) (dB) (B}
1 Z40Z.00 7i1.61 94 .00 22.39 Lverage
] 4504.00 33.08 54.00 <0.94 kverage
3 8548.00 41.50 54.00 12 .50 Average
4 10656.00 43.72 54 .00 10.z8 Lverage
S 14055.00 496,13 54.00 T.87 kverage
& 179&&£.00 48,15 54.00 E.85 Average

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd Report No. ESTE-R1112011
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Data: 2 File: H:'2 4G WIRELESS Mouse EMI {12}
o Lewel {dBuiin) Date: 2011-12-08 Time: 21:04:23
FCC PART 15 PEAK 2.4
£
GO = 2
L
Wl
M o
o 1000 4400. T800. 11200. 14600, 18000
Frequency (MHz)
Sice no. ;3w Chapber Daca no. Z
Di=., S Anc. @ 3m 3115 FACTOR Ant. pol. : YERTICAL
Limit : FCC PALRT 15 FPEAE 2.4
Env. / In=. : BS93EM 24%0/51%
Engineer : Tony
EUT : 2.4G Wireles=s Mouse
Power : DZ 3w
MM ¢ DOF-M1s5su
Te=t Hode : TX Z2402HHz
Emizsion
Freq. Lewvel Limits Margin Reamark
{MHz) (dBuV/m) (dBuV/m) {dE) {dE)
1 2402.00 73.11 114,00 40,89 Peak
2 4804.00 46.36 T4.00 ZT.64 Peak
3 d546.00 54.9Y T4.00 19.03 Feak
4 11404.00 55.73 T4.00 18.27 Feak
5 14056.00 58.51 T4.00 15.49 Peak
&6 13000.00 63.66 T4.00 10.34 Feak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Data: 8 File: H'2. 46 WIRELESS Mouse EMI (12}
20 Level (dBuv i} Date: 2011-12-08 Time: 21:04:23
ECC PART 15/PEAK 2.4
1
60
FCC PART 15 AV 2.4
) £
3 4 T
2
o 1000 4400, Ta00. 11200, 14600, 18000
Frequency (MHz)
3ite no. S Chamber Data no. : 2
Dis. / Ant. I 3115 FACTOR Ant. pol. : WERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EN 24=*C/51%
Engineer Tony
EUT 2.49G Wirelezs House
FPower Do 3V
N/ DOE-M1599
Teat Hode TH 2402HHz
Etizsion
Fredq. Lewvel Limitcs Margin Reamark
(MHz)  (dBuV/ m) (dBuV/m]  (dE) (dE)
i 2402 .00 60,52 94 .00 33.48 Eyerage
2 4G04.00 3F4.ZZ2 54 .00 132,74 Everage
3 g54G.00 42.20 54 .00 11.50 Lverage
4 11404.00 43.93 54.00 10.0% Eyerage
5 1405&5.00 45.16 54 .00 S.584 Iwerage
& 1g8000.00 43.71 54,00 5.29 Iverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Data: 3 Filez H:'2.46G WIRELESS Mouse.EMI {12}
120 Lesvel {dBuWvan} Date: 2011-12-08 Tione: 21:09:25
FCC PART 15 PEAK 2.4
£
60 3 i fﬁww T Wff‘f
- “,N»-"" N ST T ki - "’5*‘“
ndﬁwfm
. 1000 4400, 7800, 112040, 146040, 18000
Frequency (MHz)
3ite no. 1 Jm Charber Data no.
Di=. / Ant. Io3m 3115 FACTOR Ant. pol. : VERTICAL
Limie : FCC PART 15 PELK 2.4
Env. J/ In=s. 8593EHM 24%C/51%
Enginestr Tony
EUT 2,45 Wirelsss Mouse
Power Do oav
n/H DOE=M159W
Teat Mode TE 244ZMH=z
Emisszion
Freo. Lewvel Limits MWargin Reamark
(MHz)  (dBuV/m) (dBuV/m) [dE] (dB)
1 244z .00 74.86 114.00 i9.1z Pealk
2 4554.00 45.52 T4.00 268.48 Feak
3 8715.00 54.46 T4.00 19.54 Feak
4 11421.00 36.14 T4.00 17.86 Feak
5 13559%.00 58.01 T4.00 15.99 Peak
& 17983.00 6£3.72 74,00 10.28 Peak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011




FCC ID: AMRM159W page 4-16
Data: 9 File: H:'2.4G WIRELESS Mouse.ENI {12}
120 Lewvel (dBuvan) Date: 2011-12-08 Time: 210925
FCC PART 15/PEAK 2.4
- FCC PART 15 AV 2.4
i
3 4§ ]
2
“1&00 4400. Ta0, 112040, 14600, 18000
Frequency (MHz}
Site no. : 3m Chanber Data no. @ 9
Diz. / int. : Im 3115 FALCTOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PEAE 2.4

Env. f In=.

: BS93EM 24%I/51%

: Tony

: 2.4GF Wireless House
» DOV

: DOE-M1590

: TX 2442HMHz

Emis=sion
Level Limits HMargin Reamark
(ABUV/ ) (dBEuV/m) (dE) [dE)

Engineer
EUT
Fower
M/N
Tesc Mode
Freg.
(MHz)
1 2442 .00
] 4354 .00
3 2718.00
4  11421.00
5 13597.00
& 175853.00

61.33 94,00 32.687 Iverage

34,72 54,00 19.28 Ivrerage
43 .05 54.00 10.95 Iverage
dd , 08 54.00 Q.92 Iverage
45.18 54.00 g8.82 Iverage
48.52 54.00 5.48 Bverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Drata: 4 File: H:'2. 4G WIRELESS Mouse.EMI {12)
10 Lewel {dBul i) Date: 2011-12-08 Time: 21:13:57
FCC PART 15 PEAK 2.4
. E
Gl 3 4 ] ]
Y T T O e L T O o 1 T
AT b B
AmfﬂﬁgUﬁuﬂ@whﬁvﬁghﬂﬂﬁﬂmf”4
g 1000 4400, TRO0, 1200, 14600, 18000
Frequency (MHz}
Site no. im Chamber Data no. @ 4
Di=. § Ant. Im 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15 PEAK Z.4
Env. / Ins. BE93EN 24*C/51%
Engineer Tony
EUT 2.4G Wireless HNouse
Fower DC 3V
NS DOE-Ni590
Test Mode TE 2442HH=
Emiz=zion
Fredg. Lewvel Limits Margin Reamark
[MH=z] (dBuV/m) (dBuV/m) [dEB]) [dB)
1 2442 .00 24.70 114.00 29.30 Peak
2 4884 .00 48.29 Fid.00 27.71 Feak
3 B735.00 56.42 TFid.00 17.58 Feak
4 11183.00 57.12 .00 16.88 Feak
5 13801.00 E=8.68 74,00 15.32 Peak
& 179&6.00 B2.52 74,00 11.48 Feak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Dataz 10 File: H'2.4G WIRELESS KouseEMI {12)
120 Lewel (dBulvin) Date: 2011-12-08 Thime: 27021357
FCC PART 15 PEAK 2.4
60
FCC PART 15 AV 2.4
£
3 4 e
2
. 1000 4400. T800, 11200, 14600, 18000
Fredquency (MHz)
Site no. : Z2m Chamber Data no. 10
Di=. f Ant. @ Em 3115 FACTOR Ant. pol. : HORIZONTLL
Limit : FCC PART 15 PERE E£.4
Ernwv. / Ins. : S593EM 24*C/51%
Engineer : Tony
EUT : 2,45 Wirelesz NHouse
Fower HE I T
M/H : DOE-H159W
Test Hode : TE Z244Z2MH=zZ
Emisaion
Fred. Lewvel Limits Hargin Reamark
{HH=) (HBEuV/m) (dEuv m) (dE] (B}
1 2442 .00 7T1i.44 94 .00 22.568 bverage
2 4@g4.00 35,10 54.00 1g.20 hverage
3 gv3is.o0 43,52 54 .00 10,48 Krerage
4 11183.00 44,17 54.00 .83 Lverage
5 13801.00 45.89 54 .00 8.11 bverage
& 1796&6.00 45.40 54 .00 5.60 Iverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Datax 5 File: H:2.4G WIRELESS Mouse.ERI (12)
120 Level (dBulimj Date: 2011-12.08 Time: 21:17:16
I
FCC PART 15 PEAK 2.4
E
60 4 5o .
3 u,,r'u MMﬁW”FMMWM
| b
MW*.*NM el
M“W....M
. 1000 4400, 7200, 11200, 14600, 13000
Frequency (MHz)
Fite no. 3w Chardyer Data no. @ 5
Di=. f Ant. 3m 3115 FRCTOR Ant, pol. : HORIZONTAL
Limit : FCC PART 15 PELE 2.4
Eww. / Ins. : BS93IEM 24+*CF51%
Engineer : Tony
EUT 2.49G Wireless House
Power DC 37
KN : DOE-M155u
Test Hode 1 TX 2475ME=z
Emis=sion
Fred. Level Limits HNHargin Reamark
[{HHEZ) [dBuV/ ) [ dEuV ) [clE) (dE)
1 2478.00 £5.861 114.00 27.39 Peak
2 4956.00 47.31 T4.00 Z26.69 Peak
3 g8548.00 53.38 74 .00 20.62 Peak
4 11149.00 57.8B2 74 .00 i6.18 Feak
5 13835.00 58.Z1 T4.00 15.79 Feak
G 1794%.00 63.01 T4.00 i0.99 Feak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Data: 11 File: H2. 4G WIRELESS Mouse.ERI (12}
120 Lewe] (dBud b Date: 2011-12-08 Time: 27:17:16
FCC PART 15 PEAK 2.4
i1
ECC PART 15 AV 2.4
E
4 2
3
2
0 1000 4400, T200. 112040, 14600, 12000
Frequency (MHz)
Site no. 1 3m Chamber Data no. 11
Di=. / Ant. i 3m 3115 FACTOR Ant., pol. HORIZCOMTAL
Limic FCOC PART 15 PEAK =.4
Env. / Ins. B593EM 247C/51%
Engineer Tony
EUT 2.495 Wireleas Mouse
Fower i DOV
MM : DOE-M159W
Te=st Mode TH Z473NHz
Emission
Freg Lewvel Limits Margin Reamarck
{HH=z) {dBuV/ m) (dBuV/m) [dE) [cdE}
1 £473.00 73,10 34.00 Z0.30 Average
] 4956.00 36.90 54.00 17.10 Averages
3 2548.00 41.55 54.00 12.45 Averages
4 11149.00 44,75 54.00 9.25 Average
5 13835.00 45.61 54.00 B8.39 Average
& 17549.00 48.93 54.00 5.07 Average

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Data: 6 File: H:'2.4G WIRELESS Mouse EMI (12)
130 Level (dBulim) Date: 20°1°1-12-08 Time: 21:21:571
FCC PART 15 PEAK 2.4
4
G0
3 4 . PART A% :
| i IS PARL
2 p*JM*ﬂJwffmmmtnuﬁh”fmnﬁww”meﬁfﬁ
Jﬁfu*“*mﬂtM“M
0 A0 4400, 7800, 11200, 14600, 1£000
Frequency (MHz)
Site no. i dm Chanber Dot no. @1 &
Di=. / Aint. : Am 3115 FACTOR Ant. pol. : VERTICAL
Limic : FCC PART 15 PELAE 2.4
Emvr. / Ins. ¢ BS593EM Z249%C/51%
Engineer : Tony
EUT r 2,45 Wireles=z MNouse
FPower r DC 3V
MW : DOE=-M15910

Test HNode

Freoq.
{HH=z)

: TE Z478MH=

Emission

Lewvel Limitc=z Margin Reamark

{dBu¥/m} (dEuW/m) (dB) {dE}

72.87 114.00  41.13 Peak
47.02 74.00 26.98 Peak
54,92 74.00  19.08 Peak
53.71 74.00 20.22 Peak
56,42 74.00 17.58 Peak
£2.77 74.00  11.23 Peak

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Drata: 12 File: H:'2 4G WIRELESS Mouse EMI {12)
120 Level (dBuv b Date: 2011-12-08 Time: 271:21:51
FCC PART 1% PEAK 2.4
GO - ;
FCC PART 15 AV 24
£
a
: 4
2
= 1000 4400, 7200, 11200, 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 12
Dis. / Ant. 3m 3115 FACTOR Ent. pol. : VERTICAL
Limic i FCC PART 15 FEAE 2.4
Enwv. / Ins. : BS93EMN  24%C/51%
Enginesr + Tony
EUT 2.49% Wireles= Mouse
Fower DC 3V
/N DOE-M159W
Test HMode TE Z470HHZ
Emi=zsion
Fregqg Level Limits Hargin Reamark
(MHz)  (dBu¥/m) (dBul m)  (dB) {dE}
1 2478.00 61.61 94 .00 32.3%9 Lverage
2 4356.00 37.17 54.00 16.683 kverages
3 S543.00 41.12 >4 .00 12.88 Yverages
4  10z293.00 42.06 54 .00 11.949 Iverage
5 1453z.00 45,10 54,00 g.90 Iverage
6 183000.00 43.Z6 54.00 5.74 Evrerage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Emissions from 18GHz to 24GHz

Lewvel (dBulim)
120

Date: 2011-12-08

FCC PART 15C PEAK

e PP e 1 L e S S R

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. : 3m Chawber Data no. 13
Dis. / Ant. To3m 3115 FACTOR Ant. pol. HORIZOMTAL
Limit : FCC PART 15 PEAK Z.4
Env. ¢/ Ins. S593EM Z4%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Fower nC 3w
M/N DOE-M1591
Test HMode TX 240ZMH=

EST Technology Co.,Ltd

Report No. ESTE-R1112011




FCC ID: AMRM159W

page 4-24

Level (dBulvim)

Date: 2011-12-03

120
FCC PART 15C PEAK
3
1
60
FCO PART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 14
Iis. / Aint. T o3m 3115 FACTOR int. pol. HORIZOMTLL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EM Z24%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Power DC 3V
M/N DOE-M1591
Test Mode TX Z40ZMHz
Emission
Fredq. Level Limits Margin Remark
(MHz) {(dBu¥/m)] (dBu¥/m) (dB)
1 Z0954.000 61.Z6 74.00 0 1Z.74 Peak
2 20954.000 50.05 54.00 J.92 byyerage
3 23971.000 64.05 74,00 9.9z Peak
4 23971.000 50.58 54.00 3.42 byrerage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Level (dBulvim)

120

Date: 2011-12-03

FCC PART 15C PEAK

GOMWMWWWWW

18000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/H

Test Mode

19400. 20800. 22200. 23600.
Frequency (MHz)
3m Chamber Data no. : 15
3 3115 FACTOR Ant. pol. : VERTICAL

FCC PART 15 PEAK 2.4
S593EM Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M1591

TX Z40ZMHz

25000

EST Technology Co.,Ltd

Report No. ESTE-R1112011




FCC ID: AMRM159W
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Level (dBulvim) Date: 2011-12-08
120
FCC PART 15C PEAK
1
60
FC{ PART 15C AV
s 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. 3m Chamber Data no. : 16
Iis. / Aint. 3m 3115 FACTOR int. pol. : VERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EM Z24%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Power DC 3V
M/N DOE-M1591
Test Mode TX Z40ZMHz
Emission
Fredq. Level Limits Margin Remark
(MHz) {(dBu¥/m)] (dBu¥/m) (dB)
1 19750.000 59.09 74.00 14.91 Peak
2 159750.000 50.03 54.00 el aeiT byyerage
3 23964.000 64.Z6 74,00 9.74 Peak
4 239g4.000 50.51 54.00 3.49 byrerage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Level (dBulvim)

120

Date: 2011-12-03

FCC PART 15C PEAK

EOWWWWWW

18000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/H

Test Mode

19400. 20800. 22200. 23600.
Frequency (MHz)
3m Chamber Dats no. : 17
3 3115 FACTOR Ant. pol. : VERTICAL

FCC PART 15 PEAK 2.4
S593EM Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M1591

TX Z44ZMHz

25000

EST Technology Co.,Ltd

Report No. ESTE-R1112011




FCC ID: AMRM159W

page 4-28

Level (dBulvim)

Date: 2011-12-08

120
FCC PART 15C PEAK
1 3
60
FCC|PART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. @ 18
Di=. / Ant. T o3m 3115 FACTOR int. pol. : VERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EM Z24%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Power DC 3V
M/N DOE-M1591
Test Mode TX Z44ZMHz
Emission
Fredq. Level Limits Margin Remark
(MHz) {(dBu¥/m)] (dBu¥/m) (dB)
1 20940.000 62.Z22 74.00 11.78 Peak
2 Z0940.000 50.75 54.00 3.25 byyerage
3 Z3955.000 64.17 74,00 83 Peak
4 23935.000 50.40 54.00 3.60 byrerage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Level (dBulvim)

120

Date: 2011-12-03

FCC PART 15C PEAK

“WWMWMMMMWW

18000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/H

Test Mode

19400. 20800. 22200. 23600.
Frequency (MHz)
3m Chamber Data no. : 19
3 3115 FACTOR Lnt. pol. HORTZOMTALL

FCC PART 15 PEAK 2.4
S593EM Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M1591

TX Z44ZMHz

25000

EST Technology Co.,Ltd

Report No. ESTE-R1112011




FCC ID: AMRM159W
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Level (dBulvim)

Date: 2011-12-03

120
FCC PART 15C PEAK
3
1
60
FCC PIART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 20
Iis. / Aint. T o3m 3115 FACTOR int. pol. HORIZOMTLL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EM Z24%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Power DC 3V
M/N DOE-M1591
Test Mode TX Z44ZMHz
Emission
Freg. Lewvel Liwmits Margin Remark
(MHz) (dBuV/m) (dBuV/m) (dE)
1 18504.000 59.21 74,00 14.79 Peak
Z 15504.000 50.06 54,00 3.94 Average
3 24125.000 64.69 74,00 9.31 Peak
4 24125.000 50.75 54.00 3.25 Lverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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Level (dBulvim)

120

Date: 2011-12-03

FCC PART 15C PEAK

ﬁ"wwwwmwww

18000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/H

Test Mode

19400. 20800. 22200. 23600.
Frequency (MHz)
3m Chamber Data no. : 21
3 3115 FACTOR Lnt. pol. HORTZOMTALL

FCC PART 15 PEAK 2.4
S593EM Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M1591

TX Z475MHz

25000

EST Technology Co.,Ltd

Report No. ESTE-R1112011
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120 Lewvel (dBulim) Date: 2011-12-08

FCC PART 15C PEAK

3
1
60
FCC BART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. @ 22
Dis. / Ant. HIC (1 3115 FACTOR Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 PEAK Z.4
Env. / Ins. : 8533EM  24*C/51%
Engineer : Tony
EUT P 2.45 Wireless Mouse
Fower r LT3V
M/H 1 DOE-M1597
Test HMode : TX Z478MH=z
Emission
Freq. Level Limits Margin EFemark

{MHz) (dBuV/m) (dBuV/m) (dEj

1 15714.000 55.97 74.00 15.03 Peak
Z 18714.000 50.83 54.00 €15k byerage
3 24104.000 65.41 74.00 5.59 Peak
4 Z4104.000 50.41 54.00 3.59 bverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd Report No. ESTE-R1112011
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Level (dBulvim)

120

Date: 2011-12-03

FCC PART 15C PEAK

e v e e

18000

S3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/H

Test Mode

19400. 20800. 22200. 23600.
Frequency (MHz)
3m Chamber Data no. @ 23
3 3115 FACTOR Ant. pol. : VERTICAL

FCC PART 15 PEAK 2.4
S593EM Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M1591

TX Z475MHz

25000

EST Technology Co.,Ltd
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FCC ID: AMRM159W
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Level (dBulvim)

Date: 2011-12-08

120
FCC PART 15C PEAK
3
60 1
FC{f PART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. 3m Chamber Data no. : 24
Iis. / Aint. 3m 3115 FACTOR int. pol. : VERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. S593EM Z24%C/51%
Engineer Tony
EUT 2.45 Wireless Mouse
Power DC 3V
M/N DOE-M1591
Test Mode TX Z475MHz
Emission
Freg. Lewvel Liwmits Margin Remark
(MHz) (dBuV/m) (dBuV/m) (dE)
1 18525.000 59.57 74,00 14.43 Peak
2 18525.000 49.45 54,00 4,55 Average
3 23950.000 64.29 74,00 9.71 Peak
4 23950.000 50.94 54.00 3.06 Lverage

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor

EST Technology Co.,Ltd
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5. 20 DB BANDWIDTH TEST

5.1. Test Equipment

Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
Spectrum  [Rohde ESL 1106/2011  [Nov 29.11 |1 Year

1.
Analyz &Schwarz

5.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

5.3. Test Results

EUT: 2.4G Wireless Mouse
M/N: DOK-M159W
Test date:2011-12-16 Pressure:101.4 kpa Humidity:57 %
Tested by: Tony Test site: RF site Temperature : 24.1 C
Frequency 20% bandwidth Limit
(MHz) (KHz)
2402 0.523 N/A
2442 0.391 N/A
2478 0.475 N/A
Conclusion : PASS

EST Technology Co.,Ltd Report No. ESTE-R1112011
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Test Frequency: 2402MHz
RBW 100 kHz
Att 20 dB VBW 300 kHz D2[1] -20.73 dB
Ref 10.0 dBm SWT 10ns 247.500000000 kHz
M1[1] -28.96 dBm
1Pk 2.401980000 GHz
. 0 dBm
View D1[1] -20.96 dB
-275.400000000 kHz
-10 dBm
-20 dBm
M1
-30 dBm "!‘\%t
-40 dBm 1
-50 dBm D
-60 dBm “JJ
-70 dBm
-80 dBm

CF 2.402 GHz

Span 2.0 MHz

EST Technology Co.,Ltd
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Test Frequency: 2442MHz
RBW 100 kHz

Att 20 dB VBW 300 kHz D2[1] -20.80 dB
Ref 10.0 dBm SWT 10ms 203.600000000 kHz
M1[1] -32.49 dBm
1Pk 2.441988000 GHz
Vi) (et D1[1] -20.09 dB
-187.600000000 kHz

-10 dBm

-20 dBm

-30 dBm /Mil\\
-40 dBm

-50 dBm
| h

-60 dBm UMI_W

-70 dBm

-80 dBm

CF 2.442 GHz

Span 2.0 MHz

EST Technology Co.,Ltd
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Test Frequency: 2478MHz
RBW 100 kHz
Att 20 dB VBW 300 kHz D2[1] -20.03 dB
Ref 10.0 dBm SWT 10ms 243.500000000 kHz
M1[1] -29.51 dBm
1Pk 2.477984000 GHz
0 dBm
View D1[1] -20.38 dB
-231.500000000 kHz
-10 dBm
-20 dBm
MIL
-30 dBm /’\\
-40 dBm uf \L
DY
-50 dBm M
-60 dBm |
gl than e TSNP T
-70 dBm
-80 dBm

CF 2.478 GHz

Span 2.0 MHz

EST Technology Co.,Ltd
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6. BAND EDGE COMPLIANCE TEST

6.1. Test EQuipment

Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1, [Spectrum Agilent E4446A US44300459 |May.08,11 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 |Nov.25, 11 |1.5 Year

3. |Amplifier Agilent 8449B 3008A02495 |May.08, 11 |1 Year

4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08,11 |1 Year

5. |RF Cable Hubersuhner [SUCOFLEX102 (28618/2 May.08,11 |1 Year

6. |RF Cable Hubersuhner |SUCOFLEX102 [28610/2 May.08,11 |1 Year
6.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

6.3. Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower
and upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) Average: RBW=1MHz ;VBW=10Hz, PK detector, Sweep=AUTO
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6.4. Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level
were deemed to comply with average limit.
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Level (dBulv/m)

120

Date: 2011-12-08

FCC PART 15(PEAK 2.4

FCC

PART 15 AV 2.4

3

60

02300

3ite no.
Di=. / hnt.
Limit

Env. / Ins.
Engineer
EUT

Power

M/N

Test Mode

Fregq.
[MH=)

1 Z390.000 44.59
Z  Z400.000 44.4:2
3 Z402.630 85.11

2322, 2344, 2366. 2388
Frequency (MHz)
3m Chamber Iata no. : 25
3m 3115 FACTOR int. pol. HORIZONTLL
FCC PART 15 PEAEK Z.4
B593EM  Z24%C/51%
Tony
2.45 Wireless Mouse
DC 3V
DOE-M15910
TEX Z402ZMHz
Emission
Level Limits Margin Remark
(dBuW/m) [(dBuV/m) (dE)
74.00 25.11 Peak
74.00 25.55 Feak
114.00 Z8.59 Peak

2410

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor
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Level (dBulv/m)

120

Date: 2011-12-08

FCC PART 15(PEAK 2.4

FCCPART 1

P AV 24

60

02300

3ite no.
Di=. / hnt.
Limit

Env. / Ins.
Engineer
EUT

Power

M/N

Test Mode

Fregq.

2322, 2344, 2366. 2388.
Frequency (MHz)
3m Chatber Data no. : 26
3 3115 FACTOR Ant. pol. : VERTICAL

FCC PART 15 PEAEK Z.4
B593EM  Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M15910

TEX Z402ZMHz

Emission

Lewvel Limits Margin

(MHz) (dBu¥/m) (dBu¥/m) (dE)

1 Z390.000 44.a65
2 Z400.000 43.90
3 Z2403.180 7i.11

74.00 259.35
T4.00  30.10
114.00 40.89

2410

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor
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Level (dBulv/m)

120

Date: 2011-12-08

60

FCL PART 15/PEAK 2.4

FCC PART 15 AV 24

02470

3ite no.
Di=. / hnt.
Limit

Env. / Ins.
Engineer
EUT

Power

M/N

Test Mode

Fregq.

2476. 2482, 2488, 2494,
Frequency (MHz)
3m Chatber Data no. @ 27
3m 3115 FACTOR int. pol. : WERTICAL

FCC PART 15 PEAEK Z.4
B593EM  Z24%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M15910

TEX Z475MHz

Emission

Lewvel Limits Margin

(MHz) (dBu¥/m) (dBu¥/m) (dE)

1 2475.690 72.96
2 Z2453.300 44.94

114.00
74.00

41.04
29.00

2500

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor
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Level (dBul/m)

120

Date: 2011-12-08

60

FCL PART 15/PEAK 2.4

FCC PART 15 AV 2.4

03470

S3ite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

MW

Test HMode

Fredq.

2476. 2482, 2488. 2494,
Frequency (MHz)
3m Chardber Data no. : 28
3t 3115 FACTOR int. pol. HORIZOMNTAL

FCC PART 15 PEAK Z.4
S593EM Z4%C/51%
Tony

2.45 Wireless Mouse
DC 3V

DOE-M159W

TE Z475MHz

Emission

Lewvel Limits Margin

{MHz) (dBuV/m) (dBuV/m) (dEj

1 2475.690 S6.61
2 Z483.500 44.44

114.00
T4.00

27.39
Z9.56

Remark

2500

Remarks: Emission Level = Antenna Factor + Cable Loss + Reading — AMP Factor
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7. PHOTOGRAPH OF TEST

(Above 1000MHz)
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8. PHOTOGRAPH OF EUT
Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT
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Figure 3
Iside of the EUT
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Figure 4
Iside of the EUT
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Figure 5
Inside of the EUT

Figure 6
Inside of the EUT
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